IMPORTANT MANUAL DO NOT THROW AWAY

Poulan PRO

REPAIR PARTS MANUAL

A WARNING:

M O D E L: Read this Manual and follow all Warnings

and Safety Instructions. Failure to do so

P B 2 2 H 42YT can result in serious injury.

LAWN TRACTOR

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulanpro.com

02.08.12 SR

532 44 69-52 Printed in the U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “TRACTOR”

+ MODEL NUMBER - “PB22H42YT (96048002900)”

» Part Number

+ Part Description

TABLE OF CONTENTS

ST 0 T I L 3
I 0 N o 0 4-5
0 o S 6-7
D 8-9
L] 10-11
STEERING ... s s s s e 12-13
MOWER DECK .....uieeietiiiriinisssssssssrnnnsssssss s s sssssssss s s s sessssssssssssss s s s nnnas 14-15
L0 AT = | 16
S ] L 17
] 0 18
LN L (N 19



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

SCHEMATIC

SCH11

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.

THE LIGHTS ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS
WILL BECOME THEIR

BRIGHTEST.

IGNITION SWITCH

BLACK

FUEL SHUT-OFF
SOLENOID
(IF SO EQUIPPED)

BLACK

+ ‘ =
BATTERY
' _SOLENOID - STARTER
RED .°. ‘ ‘ ‘ :
AMMETER FUSE | \ BLAGK
(OPTIONAL) t
| |
Lo - — — — — J
WHITE WHITE
[ T |
‘ ! ﬁ{T T}J
i | ‘ ! ‘
—O 1 O— | L
| | ‘ ‘
1 ! 0O O
—0 . O— WTRGARENT GLOTCH
| (CLUTCH OFF)
I ! BLACK
,,,,,,,, | WV
CLUTCH/BRAKE GRAY
(PEDALUP) | | ___ - -----—-—-—--—---=
| |
| |
BLAGK | REVERSE SWITCH ‘
| (NOT IN REVERSE) ‘
BLACK | |
| |
| |
r--TT T T oo I
BLACK 1 |
A2 BLACK |
NN BLACK < hd SEAT SWITCH |
o 3 BLACK (NOT OCCUPIED) !
L/ \4 BLACK L ~ BLACK |
S |
|
~8 |
- |
| I
I JUNCTION |
ICONNECTOR | °XU° "~ N ~ LT
) ‘ /P O
3 I I
I | |
S | SHORTING |
g | CONNECTOR |
3 | CHASSIS ‘
(HARNESS I
()| IGNITION O SPARK
UNIT PLUGS GAP.
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)

HOUR
METER O

POWER OUTLET
(OPTIONAL)

CHARGING SYSTEM OUTPUT
3 AMP DC @ 3600 RPM

. RED

LIGHTING SYSTEM OUTPUT

5 AMP AC @ 3600 RPM DIODE

28 VOLTS AC MIN. @ 3600 RPM
(CHARGING SYSTEM DISCONNECTED)

,,,,,,,,,,,,,,,,,,

ORANGE
14 VOLTS AC

BROWN

* h

HEADLIGHTS

MIN. @ 3600 RPM (LIGHTS OFF)

POSITION | CIRCUIT “MAKE”
OFF M+G+A1
RUN/OVERRIDE| B+A1
RUN B+A1 L+A2
START |B+S+A1

[——l
0; G5
Oz Gs

D, O
=
CHASSIS HARNESS

CONNECTOR
(MATING SIDE)

NOTE: IF

SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR
DASH HARNESS WIRING.
CONNECTOR
(MATING SIDE)

3

WIRING INSULATED CLIPS

CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY

WIRING INSULATED

A

+
NON-REMOVABLE
CONNECTIONS

‘Oi
REMOVABLE
CONNECTIONS




TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

ELECTRICAL

TO1S

With 12V Outlet Option

103__

With Service Minder Option




TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

ELECTRICAL

KEY PART

NO. NO.

1 532 16 34-65
2 874 76 04-12
8 532 18 64-91
16 53217 61-38
21 53218 37-59
22 53200 41-52
24 53240 02-53
25 53241 28-94
26 53217 51-58
27 87351 04-00
28 53214 54-91
29 53240 15-45
30 5321933-50
33 5324119-35
34 5321107-12
40 53240 10-98
41 817 72 04-08
42 53213 15-63
43 53219 25-07
46 5324017-63
55 817 06 05-12
71 53219 42-76
79 53217 52-42
87 5321978-02
90 53243 53-95
91 5321902-70
92 5321966-15
93 5321925-40
94 53219 18-34
99 81767 04-12

100 81909 14-16

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

DESCRIPTION

Battery

Bolt Hex Head 1/4-20 x 3/4
Box Battery

Switch Interlock Push-In
Harness Socket Light w/4152J
Bulb Light

Cable Battery

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable, Ground

Switch, Seat

Switch, Ignition

Key/Chain

Switch Light/Reset

Harness Ignition Dash/Lift
Screw Thd Cut 1/4-20 x 1/2
Cover, Terminal

Solenoid

Gauge SRVCMNDR HRMTR
Screw Thdrol 5/16-18 x 3/4 TYTT
Harness Ignition Chassis/Lift
Socket Asm Bulb Twistlock
Switch Interlock Clutch Cable
Cover Terminal Battery

Strap Battery Mount Front
Harness Pigtail Console ROS
Screw Plastite 10-14 x 2.0
Module Reverse ROS

Screw 1/4-20 x 1/2

Washer 9/32 x 7/8 x 16 Ga.



q_13

TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

CHASSIS

chassis-tex_elite-hust



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

CHASSIS

KEY PART

NO.

297

NO.

532 43 27-79
532 43 91-57
532 18 99-82
532 43 27-78
532 18 99-81
532 44 72-53
817 06 05-12
532 44 15-92
873 68 05-00
532 41 22-80
817 49 05-08
532 41 63-58
532 18 49-21
532 40 97-30
532 40 78-07
532 19 95-35
817 00 06-12
532 41 20-72
532 14 24-32
532 19 68-26
532 19 32-43
532 40 07-76
532 19 52-27
532 41 50-63
532 40 47-96
532 19 30-57
874 52 05-20
817 00 05-12
532 41 65-00
873 90 05-00
532 41 45-79
532 42 47-47
532 42 47-48
874 76 05-12
532 40 91-67
532 19 63-95
532 19 51-61
532 40 61-29
873 93 05-00
817 60 04-06
532 43 27-81
532 18 82-67

DESCRIPTION

Dash Upper

Hood Pnt Elite Spl-Tp W-Skirts
Lens Elite-Husq Clear LH

Grille

Lens Elite-Husq Clear RH

Plate Engine

Screw 5/16-18 x 3/4 SMGML Tap/R
Fender

Nut, Hex, Crownlock 5/16-18
Drawbar Upper 2PC SML Fender
Screw Thdrol 5/16-18 x 1/2 TYTT
Screw

Bumper Hood Large 1 75"
Cupholder Tl Tex 428

Bracket Pivot Lasr/Elte/Husqlt
Shield Browning W/Tex

Screw 3/8-16 x 3/4

Window Fuel

Screw Hex Wsh Hi-Lo 1/4 x 1/2 unc
Support Tank Rear

Crossmember Lt

Screw #10-24X5/8 RND QUDRX GIM
Bushing Steering Y/Gt

Chass Widmt Tl 12 Ga/2Pc 18/22"
Bushing Mnt Fend Crgo Blk Tex
Dash Lower LT CCS

Bolt 5/16-18 x 1-1/4

Screw 5/16-18 x 3/4 SMGML TAP/BL
Insert Reflective RH

Nut, Lock Hex Flange 5/16-18 unc
Console Asm Decklft BI/Rbt Tlt
Skirt Side RH Elite Husq 428

Skirt Side LH Elite Husq 428

Bolt, Hex Head 5/16-18 x 3/4

Rod Pivot Hood

X-Piece Hood Stop Non/Stealth
Stud Fastner W/'D'anti-Rotatio
Spacer Fender

Nut Center Lock 5/16-18 unc
Screw Hex Washead 1/4-20 x 3/8
Plug Cruise Hook Phone

Insert Lens RFLCT ELT-Husq

NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
DRIVE

drive-tex_K46_fender_18 r2



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

DRIVE

KEY PART
NO. NO.

2 532 12 35-83
15 81913 13-16
17 53241 36-78
22 5321976-60
23 5321069-33
29 53240 38-06
33 81200 00-01
35 5321977-22
42 5321248-72
49 87211 06-14
50 5321943-27
51 87390 06-00
52 53219 43-26
56 53213 09-69
64 5321962-00
70 53241 13-29
73 874 49 05-40
74 53214 24-32
80 53244 06-19
99 53241 57-42
116 873 90 05-00
125 817 00 05-12
143 817 49 05-08
1563 532 12 47-88
159 876 02 04-12
160 532 16 94-84
161 532 10 57-09
166 53242 91-64
167 532 40 52-57
170 532 41 34-30
174 53219 72-89

DESCRIPTION

Transaxle, Tufftorq K46BA
(408214)(Order parts from tran-
saxle manufacturer.)

Key Square

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Rod Shift

Knob

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove

V-Belt, Drive

Shaft Asm. Pedal Brake Control
Console

Bolt Hex 5/16-18 x 2-1/2 G5
Screw 1/4 x 1/2

Strap Torque

Rod Spring Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw THDROL 5/16-18
Retainer Spring 1"

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Nut Push .625

Latch Brake Parking

Keeper Belt Centerspan

Nut Push

KEY PART
NO. NO.

175 532 40 85-39
176 532 19 62-14
178 532 19 74-56
183 532 13 70-57
184 532 44 15-04
185 87211 06-22
186 532 19 43-21
187 81913 32-10
188 532 19 43-23
189 532 19 43-17
190 532 19 43-18
205 5321217-48
211 5321962-12
216 53219 61-31
221 5324031-87
225 5324033-19
226 53240 15-64
227 81749 05-12
230 53218 89-67

231 5324072-87
232 87478 07-16
233 53240 52-96
279 53241 31-50

DESCRIPTION

Shaft Asm Shift

Arm Clevis Rod Shift

Spring Shift

Spacer Axle

Handle Parking Brake

Bolt

Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Washer 25/32 x 1-5/8 x 16 Ga.
Bushing Shaft

Bracket Pulley Idler

Retainer Spring Clip Handle
Keeper Belt Transaxle

Bracket Mount Torque

Screw 5/16-18 x 3/4

Washer Harden .793 x 1.637 x
060

Idler V-Groove

Bolt 7/16-14 x 1 Gr 5

Washer Serrated

Link Shift

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
ENGINE

21— 87

20 o

SPARK ARRESTER KIT

engine-tex_bs-2cyl_73

10



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

ENGINE

KEY PART

2 532 14 97-23
9 532 19 43-20
12 53240 54-71
15 532 43 80-80
18 53243 02-14
20 53242 35-02
21 532 4163-58
28 53240 11-37
29 5321371-80
37 53212 34-87
42 81004 07-00
45 873 51 04-00
62 53243 40-17
69 53216 53-91
70 532 1599-55
71 53216 05-89
79 532 18 39-06
81 532 14 84-56
82 532 4282-87
84 817 06 06-20
85 53217 39-37
87 53217 18-77
90 8170006-16

DESCRIPTION

Engine B8S Model No. 407777-1574-G5
(438753) (Order parts from engine manu-
facturer.)

Muffler

Keeper Belt Engine

Pulley Engine

Tank Fuel

Cap Fuel

Control Throttle/Choke

Screw #10 x 0.750 BOS Thread
Fuel Line

Spark Arrester Kit

Clamp Hose

Washer Lock 7/16

Nut Keps Hex 1/4-20 unc
Shield Heat Muffler

Gasket

Exhaust Tube LH

Exhaust Tube RH

Screw Socket HD 5/16-18 x 1
Tube Drain Oil Easy

Valve Drain Oil

Screw 3/8-16 x 1-1/4

Bolt 7/16-20 x 4 x Gr. 5-1.5

Bolt 5/16-18 unc x 3/4

Screw 3/8-16 x 1

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Briggs 8 Stratton

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive En-
gineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower values
are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambient operat-
ing conditions and engine-to-engine variability. Given both the wide array of products on which engines are placed and
the variety of environmental issues applicable to operating the equipment, the gas engine will not develop the rated gross
power when used in a given piece of power equipment (actual “on-site” or net power). This difference is due to a variety
of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.),
application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-engine variability.
Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this

Series engine.

1-800-233-3723

11



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
STEERING ASSEMBLY

steering-tex_STDSRR_1_r3 T

12

oo



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

STEERING ASSEMBLY

KEY PART

NO. NO.

1 532 42 45-51
2 532 19 59-68
4 532 40 30-87
5 532 40 30-88
6 532 12 49-31
7 532 12 17-48
8 812 00 00-29
9 532 12 12-32
13 53212 17-49
14 810 04 06-00
15 873 54 06-00
16 53240 82-19
19 532 1947-29
20 5324327-84
21 53218 67-37
22 53242 05-37
26 53242 45-53
28 81700 06-12
35 5321947-32
45 8191838-12
51 87394 08-00
53 53218 89-67
57 53240 74-65
58 5321947-47
59 5321947-48
60 87397 10-00
61 5321947-40
62 532 1947-41
63 817 0005-12
64 5321998-49
66 87102 07-48
67 5321947-37
68 87390 07-00
69 5321991-62
70 5321961-97

122 532 44 49-62

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Bearing, Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hicl Spr 3/8
Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Boot, Steering

Adapter, Wheel Steering
Steering Support Lower

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer 9/16 ID x 2-3/8 x 12 Ga.
Nut Hex Jam Toplock 1/2-20 unf

Washer Hardened .793 x 1.637 x .060

Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front

Cap Gear Sector

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

13



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
MOWER DECK

42_D_man-tex_LT_33_r6

14



MOWER DECK
KEY PART

NO. NO.

1 532 19 64-95
2 872 14 05-06
6 532 19 51-86
7 532 41 63-58
8 532 19 30-03
11 532 13 89-71
--  5321397-75
--  5321341-49
-- 5324247-52
--  5324227-19
13 532 1928-72
14 53218 72-81
15 532 11 04-85
19 532 19 65-39
20 5321597-70
21 87368 05-00
23 53219 25-57
24 532 1053-04
25 5321970-26
26 53211 04-52
27 53240 30-04
29 53213 14-91
30 53217 39-84
31 53218 76-90
32 5321974-73
33 53240 02-34
34 8721106-12
36 5321973-79
37 81913 13-16
38 53243 25-20
40 87390 06-00
42 53219 84-10
43 53219 72-56
46 53213 77-29
47 53219 72-50
55 5324371-10
56 532 1990-92

DESCRIPTION

Mower Housing

Bolt Rdhd 5/16-18 x 3/4

Arm Suspension

Screw #10 x 0.750 BOS Thread
Bolt/Washer Asm 7/16-20 unf
Blade, 42" Hi-Lift

(For bagging or discharge)
Blade, 42" Mulching Premium
(For better wear when mulching)
Blade, 42" Mulching Std

(For mulching mowers only)
Blade 42SP" 3N1

Blade 42SP" Premium

Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Baffle, Vortex

Nut, Crownlock 5/16-18 unc
Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol Rolling Wsh Hd
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr Sh. 3/8-16 x 1-1/2Gr. 5
Pulley, Idler 4.50 RAW
Washer 13/32 x 13/16 x 16 Ga.
Keeper Belt Mandrel

Nut, Lock Flg. 3/8-16 unc
Spring Torsion Brake

Spring Torsion Retainer

Screw Thd Roll 1/4-20 x 5/8
Bracket Clutch Cable

Arm, Idler

Spacer, Retainer

15

KEY PART

NO. NO.

57 81700 06-16
59 53214 10-43
60 53219 72-61
62 87211 06-16
63 5321994-77
64 5321997-90
67 5324030-12
68 53242 96-36
69 87214 05-05
70 5321997-79
111 532 40 47-84
112 532 40 47-85
113 81700 05-10
116 532 12 48-42
117 532 18 86-06
119 81912 14-14
122 532 19 72-58
123 532 19 72-59
144 532 19 92-04
145 53219 31-97
147 53240 19-71
152 532 43 51-11
188 532 19 51-61
189 873 90 05-00
192 532 19 72-60
195 81700 06-12
241 53215 29-27
242 532 41 55-98
--- 532 4164-05
--- 5321928-70
--- 53243 25-66

TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

DESCRIPTION

Screw Hexwsh Thd 3/8-16 x 1
Guard, Tuv Idler (94)

Arm Brake Mower

Bolt Rdhd Sqgnk 3/8-16 unc x 2
Arm Brake Mower

Linkage Brake

Handle, Clutch Cable

V-Belt

Bolt Rdhd Sgnk 5/16-18 x 5/8
Clutch Asm. Manual

Bracket Wheel Gauge LH
Bracket Wheel Gauge RH
Screw 5/16-18

Bolt Shoulder "A" 2.41 "B" 1.66
Wheel Gage

Washer 3/8 x 7/8 x 14 Ga.
Keeper Belt Eng. LH

Keeper Belt Eng. RH

Keeper Belt

Pulley Idler Primary

Spring Return

Cable Clutch Manual w/Spr.
Stud Fastener

Nut Lock Hex Flange

Bracket Brake Stand LH

Screw Hexwsh Thdr 3/8-16 x 3/4
Screw #10-32.5 3/8 Flange

Port Washout

Coupling Quick Connect
Mandrel Assembly (Includes hou-
sing, shaft assembly, and bearing
only - pulley/nut/washer and blade
bolt/washers not included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
MOWER LIFT

lift-tex_17_r3

KEY PART

NO. NO.

2 532 42 20-27
3 532 19 52-31
7 532 41 15-55
10 532 1963-14
87 53219 42-09
88 5324107-10
89 8191919-12
90 532 1942-08
91 532 1951-81

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

Pin Cotter 5/16 Bow Tie Lock
Link Asm. Lift Rear

16

i
I
//

T T T T

KEY PART

NO.

97
98
100
101

NO.

817 00 06-12
532 19 52-70
873 93 06-00
532 40 70-03

DESCRIPTION

Screw 3/8-16x.75 Smgml Tap/R.Z
Link Lift Susp. Front Mower

Nut Centerlock 3/8-16 unc

Link Asm. Lift Fixed

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29
SEAT ASSEMBLY

Ay

seat-tex_6.5SL_1_r1

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 40 66-23 Seat 40 53219 76-61 Handle Slide Seat

2 532 18 01-66 Bracket Pivot Fender 41 53219 82-00 Spring Latch Seat

3 532 14 06-75 Strap, Asm Fender 43 87476 06-12 Bolt Fin Hex 3/8-16 unc x 3/4
6 873 80 06-00 Nut, Lock w/Ins. 3/8-16 unc 44 819 13 38-12 Washer 13/32 x 2-3/8 x 12 Ga.
7 532 12 41-81 Spring, Seat Cprsn

8 53217 18-77 Bolt 5/16-18 unc x 3/4 w/Sems

10 5321969-77 Pan, Seat

21 53217 18-52 Bolt, Shoulder 5/16-18 NOTE: All component dimensions given in U.S. inches
37 87380 05-00 Nut, Lock 5/16-18 unc 1inch = 25.4 mm

17



TRACTOR - MODEL NO. PB22H42YT (96048002900), PRODUCT NO. 960 48 00-29

DECALS
1
13 11
2
4 6
3
N
10 9 10
\/QB
I
* \
I
)
A —— - —
14
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 43 84-99 Decal, Hood RH/LH 10 53243 84-92 Decal, Fender SD RH/LH
2 532 43 52-86 Decal, Warn. Spark 11 53243 88-06 Decal, Replacement
3 532 44 69-75 Decal, Side Panel 13 532 43 85-01 Decal, Steering Wheel
4 532 43 85-02 Decal, Fender 14 532 16 03-96 Decal, Mower Schematic
5 532 42 95-56 Decal, Eng H.P. -- 53216 69-60 Decal, Bypass
6 532 41 16-58 Decal, Fender Operator's - - 532 41 12-73 Pad, Footrest, RH
8 532 17 05-63 Decal, Warning - - 532 40 95-05 Pad, Footrest, LH
9 532 14 50-05 Decal, Battery Dnge/Poi -- 53244 69-50 Manual, Operator's (English/
French)
-- 53244 69-52 Manual, Parts (English/French)
WHEELS AND TIRES KEY PART
NO. NO. DESCRIPTION
1 532 05 91-92 Cap, Valve, Tire
2 532 06 51-39 Stem, Valve
3 532 43 96-73 Rim Assembly, Front
4 532 05 99-04 Tube, Front
5 532 10 62-22 Tire, Front
6 532 12 49-57 Fitting, Grease
7 532 12 49-59 Bearing, Flange
8 532 17 50-39 Cap, Axle (Front Wheel Only)
8 9  5324205-31  Tire, Rear 18 x 9.5-8 Turf Saver
10 53212 49-26 Tube, Rear
11 532 44 08-81 Rim Assembly, Rear
-- 5321443-34 Sealant, Tire (10 oz. Tube)

wheel_art_1-vgt

18

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



LIMITED WARRANTY

The Manufacturer warrants to the original consumer purchaser that this product as manufactured is free from defects in mate-
rials and workmanship. For a period of two (2) years from date of purchase by the original consumer purchaser, we will repair
or replace, at our option, without charge for parts or labor incurred in replacing parts, any part which we find to be defective
due to materials or workmanship. This Warranty is subject to the following limitations and exclusions.

1. This warranty does not apply to the engine, transaxle/transmission components, battery (except as noted below) or com-
ponents parts thereof. Please refer to the applicable manufacturer's warranty on these items.

2. Transportation charges for the movement of any power equipment unit or attachment are the responsibility of the purchas-
er. Transportation charges for any parts submitted for replacement under this warranty must be paid by the purchaser un-
less such return is requested by the manufacturer.

3. Battery Warranty: On products equipped with a Battery, we will replace, without charge to you, any battery which we find
to be defective in manufacture, during the first ninety (90) days of ownership. After ninety (90) days, we will exchange the
Battery, charging you 1/12 of the price of a new Battery for each full month from the date of the original sale. Battery must
be maintained in accordance with the instructions furnished.

4. The Warranty period for any products used for rental or commercial purposes is limited to 90 days from the date of origi-
nal purchase.

5. This Warranty applies only to products which have been properly assembled, adjusted, operated, and maintained in ac-
cordance with the instructions furnished. This Warranty does not apply to any product which has been subjected to altera-
tion, misuse, abuse, improper assembly or installation, delivery damage, or to normal wear of the product.

6. Exclusions: Excluded from this Warranty are belts, blades, blade adapters, normal wear, normal adjustments, standard
hardware and normal maintenance.

7. Inthe event you have a claim under this Warranty, you must return the product to an authorized service dealer.
Should you have any unanswered questions concerning this Warranty, please contact:

HOP In Canada contact:

Outdoor Products Customer Service Dept. HOP

9335 Harris Corners Parkway 5855 Terry Fox Way

Charlotte, NC 28269 USA Mississauga, Ontario
L5V 3E4

giving the model number, serial number and date of purchase of your product and the name and address of the authorized
dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND ANY IMPLIED WARRAN-
TIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas
do not allow the limitation of consequential damages or limitations of how long an implied Warranty may last, so the above
limitations or exclusions may not apply to you. This Warranty gives you specific legal rights, and you may have other rights
which vary from locale to locale.

This is a limited Warranty within the meaning of that term as defined in the Magnuson-Moss Act of 1975.

19




Poulan PRO

PARTS AND SERVICE

This product has been expertly engineered and carefully manufactured to rigid quality standards. As with allmechanical
products, some adjustments or part replacement may be necessary during the life of your unit.

For Parts and service, contact our authorized distributor: call 1-800-849-1297
* For replacement parts, have available the following information:
a. Model Number/Manufacturer's 1.D. Number
b. Description of part.
For Technical Assistance: call 1-800-829-5886
For a Parts Manual, go to our website: www.poulanpro.com

NOTE: HOP provides parts and service through its authorized distributors and dealers; therefore, all
requests for parts and service should be directed to your local dealer(s). The philosophy of HOP
is to continually improve all of its products. If the operating characteristics or the appearance
of your product differs from those described in this Manual, please contact your local dealer
for updated information and assistance.

20



0c

Inol e sasiw s3] JUBUIOUOD dIURISISSE,| 13 Suoljewojul s3] Jnod a11leuuoISSaduo0d
110N d’A’S Z310BJUOD ‘|anuely 99 Suep S3}1I03P SI||90 P SIUBIIHIP JUOS |1IINO dIJ0A 3p ddualedde,|
no sanbislgloeIeD S9| IS "sunposd sas ap 319|dwoo awweb ] 9ouauewad ua 1ai01jwe,p 1S8 JOH
ap aydosojiyd e -ayosoud snid 9] 9346k 1ndINCLIISIP NE JUDWSLIAIIP ISSAIPE 3419 HOP UdIdIIUD, P
no s9291d ap apuewap 910} JuaNbaIsuod Jed isagibe sINANALIISIP SOP 19 SAIIBUUOISSOIUOD SIP
alleipawidiul,| Jed synpo.ad sas ap uanasiud,| 1@ abueyosal ap sas9ld sap uonngusip ] ainsse dOH

wo9 oiduejnod -mmm :gom SHS aJjou e za|le ‘sedald ap |anuew un Jnod
988G-628-008- | zajedde :anbiuyoel aouelsisse,| 1nod

9o91d e| ep uonduosag ‘q

Jainloeinuew Np oJownuU 80Ua191oY/8|9pow Np oJdWNN e

:snoA ap saud zohe ‘ebueyoal ap sedald 9| N0 .
/62 1-678-008-| zojodde :9sL0INE 841BUUOISSSOUO0D 8110U Z8lJBlUoD ‘usnaliug | 18 abueyoal ap sadald s8] Inod

' s9001d seulepad ap uswaoe|dwal 8] No sjuswalsnle sep
Janjoaye,p aulyoew 8110A 8p 3lljiqeinp e| Juepuad aliessadgu 8419 nad |1 ‘sejiqow saiued sep 99Ae sunpoid s8] sno
Inod swwo) "S}oLIS SPJepuUE]S sap JaAe pJ0dJk ud anbligey 1so ‘syiuane snid sa| sulos s8] 99AB nduod ‘Unpoud 89

4ONVHO34d 3d S303id S31
13 N3IL3H1N41

Oldd unjnod




61

"G/6| 9p 10y SSo\-uosnubeyy 10] B] SUBp alulop awwod a9nwi| anueteb aun 1se anueled apnan

"9JiNe un B J0JpuUd un p syoip satinep Jinol Issne zeanod snoA 1o senbyooads xnebo)
S}H0Jp auuop SNoA anuelseb ana) 'snoa e sed juanbijdde,s au sNSsap-10 S89IUOUD SUOISN|IXS 18 SUOIOLISal S8 anb jesinod as |i
‘Juanbasuoo Jed ‘18 ayoldwi sueleb sun,p 8ainp e 8p no suanbasuod sabewwop sap uooLISal suNdNe JusiawWIad au Sa}I[edo|
Sauleua) 1NvOIddV4d NA S3LIOINdX3 SIILNVHVYD S3T HNOJd 101 S33SI03Hd S3A0IH3d SIANIN XNV IILINIT 1S3
JLI0MdNIT FILNVHVYD 31LNO0L 13 INIJNOISNOD NO T3LNIAIONI IDVININOA NNONY FHANOD 3N FILNVYHYD 31130

"g18yoe ZoAe,| SNOA INb zeyo gsuone alreu
-U0ISS80U0D Np 8ssaIpe,| aNnb ISule sUIYOBW 8J10A 8P 1BYIE.,p 81ep B| ‘ali9s 8p 0JSWNU 9] ‘9|9poW NP 0JsWNU 8| JUBLUUOP SNOU US

Y3E NG
oueQ ‘ebnessissIy VSN 69282 ON ‘enojey)
Aep xo4 Aual 668G Aemyied s1oulo) sleH GEE6
dOH "1da@ 991A18S Jaw0lsny S10Npold J00pPINO
‘epeued ny dOH

:za10Bju09 1e|d SnoA |1,s ‘enueleb 8199 JueuIadu0d asuodal sues uonsanb aundne zalne SnNoA IS

‘@suolne
811eUUO0ISS90U0dD un B aulydew a1]0A Jauinolal SNOA-Z3[|INBA ‘6!1UBJ96 ©]180 9p alped 9| suep jueljus 6LUQ|q01d opseduy /.

"aljueIeh 81180 Op SN|OX8 JUOS [BWIOU USN8U8,| 18
‘pJepuels slBssIA | ‘xnewlou sebejBal sa| ‘[ewiou abesn,| ‘ewe| ap sinsjeidepe se| ‘Sewe| $8| ‘S8104IN02 $87 :SUOISN|OXT  °9

‘lewlou abesn no UOSIeIAl| B] 8P SI0| SOLBAR NO S9|[EISUI [BW ‘SD|qUISSSE [BW ‘SOSNCE QUaWal}oallodul Sas!|in
‘saiypow 919 juo Inb synpoid xne sed anbidde,s au aiueleb ane) “ag1idoidde uoneIUBWINOOP B| SUBP S89UUOP SUOON}
-SU| XNE JUBWBWIOMUO0D SNUdlaJIUd 18 S9SN ‘sg|bal ‘seuow juswaloalio0d synpold xne.nb anbyddes au ajueseb apany G

‘aleniul yeyoe,p ayep e| ap Jaydwod e sinol (06) XIp
-16uin-a11enb © 991WI| 1S9 SB|BIDIBWIWIOD SUl) SBP B NO Uolieo0o| us sasodold synpoid xne a|gedljdde anueseb ap spouad e

‘a9lidoidde uoielUBWINDOP B] SUEP SS9UUOP SBAI08IIP S8| UO|SS anualaliud aJi9 Hop auaneq e "djellul 1eyde,p ajep
€| ap J4o1dwo9 € 19|dwod siow anbeyd Jnod auspeq ajjeAnou sun,p xuud Np gL/} 9419 snoA Jnod 1N09d 9| ‘eldneq e| suotab
-ueyo9 snou ‘sinol (0e) xip-1Buin-alyenb saidy ‘reyoe,| Jueains xnemiul sinof (06) Xip-1Buia-alrenb se| Juepuad asnanjoaop
dowiise audpeq a1no} ‘uswalnielb ‘suosaoe|dwal snou ‘ausneq aun,p sadinba synpoud s8) unod :eueneq e| ep siueley) ‘g

'so091d so| JoAoAual Bp INB1OYDE,| B 9pueWSp 9injoejnuew anb sulow e
wewaoe|dwal ] Jnod siwnos (snueleb 81199 Jed saeAN02) s8291d s8] s8I0} ap Jodsuel) Np ISSNe Skl Sap a|gesuodsal 1se
Inajeyoe, '$a410SS900k S9| No Jndjow Jed sauuonoe sjuswadinbg sa| snojap podsuely np siesy sep s|gesuodsalise inajayoe,|] g

'So|oIME Sap Juedlge) Np 9|qedljdde snueleb e| 1e)NSuU0d SNOA-Z9|[IN8/\ "Seaydelep sadald s9|
NO (SNOSS8P-10 99UUOIUBW BWWOI Jnes) aldneq k| ‘sjuesodwod/uolssiwsuel) el 4najow 9| sed aIAnod au aiueleb apan |
:s91UBAINS Suodeoxa 18 suonelwl| Xne
asIWnos 1so anueled sy abelAno,p No alolfew ap NP un a1sIxa [I,nb suotawiise snou sjjanbe| ins ‘@291d 81n0} ‘Juawaln;
-eJb ‘x10yd aJj0u B suosade|dwal no suosatedal snou ‘[eniul Jnajayoe,| ap Med e| ap 1eyoe,p ajep e| ap Ja1dwod e ‘sue (g) xnap
juepuad "abeiano,p 1o aiaiew ap INeyap ap aiq| 1se ainjoenuew anb |8} Inpo.d uos anb [eiul Jnalayoe,| e Jueseb Jueouqe a7

J3LINIT JILNVHVYO




ww $‘Gg = 9onod |-- 'N-'3 seonod us segu
-uop juos Juesodwod ap suoisuswWIp s8] S0l :INOHVINIH

(leqni zo 0] 10€" @p @gnL)

8l

16A-| T HE j]98yM

SN3Nd ®? S3ANOYH

8|le,7 8 8luBWO9[BI9(

uosiod/suieleq Np sluBWOoEd8

JUBWIBSSILIBADE, P 8lUBWOD[Bd8(
JUBWIBSSIBAPE,P 8IUBWIOD[BI(

Inajow ap 8luBWOo9|RI9(]
alfe np sluBWO9[RI8(Q

10ded ap neauued np a8lUBWOI[EI9(

JUBWIBSSIBAPE,P 8IUBWIOD[BI9(
a0/ 10ded ap sluewWOooEI8q

NOILdIHOS3d

naud ap gugyouBY,p WUIOL  $E-EY ¥ ZES --
aJalle sjuel el ep sjquiesus  18-80 i 2€G L
alguie e e aiqueyd  9z2-6% ¢l 2€S (o]}
alguiensud  |1£-G0 2 2€S 6
naisse,q neadey)  6£-0S LL 2ES 8
epuq e lslled 636 2l 2€S .
Jnasslely  /G-6% ¢l 2€9 9

INeLgIUE NBUd  22-29 O} €S g 8

alnalgiue Jie e aiqueyd $0-66 G0 2ES 174 6
8p ainaugiue ejuel e| op s|qwiesus  £/-96 £ 2€S €
OAeA B[ Bp &INNQNL  BE-1G 90 2€S 2
naud np eAjeA | ep uoyonde)  26-16 GO 2€5 !
NOILdIHOS3aa 3031d d3d
3a 3ad
ON 'ON
(sredueld/sre|buy) seoald sep |onuely  2G-69 i 2€S --
(sredue.q/sre|buy) Jnajesodo,| op [onUB  0G-69 i 2ES --
‘D0 paid-asodalp uiIsSN0D  G0-S6 O 2ES - -
‘@O paid-esodalp uissnoy  €2-21 L 285 --
uoieAlIgp ap aluewodeds  09-69 91 2€S --
aleplozadel 9101N0D €| 8p 8lUBWOEI9T  96-£0 91 2ES vl
UOI198Ip 8P JUBJOA 8lUBWODEI9T  L0-S8 EF 2ES Sl
1uewe:JE|dLueJ 9p aluewod|eda 90-88 €V ¢€9 L
NOILdIHOS3a 3031d d3d
3a 3a
ON 'ON
vl
A— P /
-
LT
\ -
8
ol 6

LE

26-¥8€r 265 Ol
50-0G ¥} 2€S 6
£€9-50 LI 2€S 8
8G-91 L 2€5 9
95-G6 ¢b 2€5 S
20-G8 £ 2€S ¥
S/-69 ¥t 2€S €
98-2S € 2€5 2
66-78 £ 2€S 1
3031d 434
3a  3aa
ON 'ON
oL
v
z
€1
JINVINODTVO3d

62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEad 373AOW 3d 'ON-HNILOVHL



ww $‘Gg = 9anod |-- ‘N-"3 s8onod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

"Bl ¢l X 8/€-¢ X ge/E | 8llspuoy
¥/€ X oun 9|-g/¢ uojnog

abais np possay

abais ap uonog

81-91/G Hasul 98Ae UIdJ) N0I0]

NOILdIHOS3ad

cl-8€ €1 618
¢1-909/. v/8
00-¢8 61 ¢€9
19-9/ 6} ¢€S
00-S0 08 €48

3031d
aa
ON

144
97
874
(014
A

43y
aa
‘ON

Ll

oun g1-91/G Juswajneds e uojnog
abais np ayaAn)

SWas 99AE {/g X oun g81-9|/G uojnog
abais np uoissaidwod ap Lossay
oun 91-8/€ Uasul 99A. UlaJ) N0JO]
a|le,| Bp 8|quiasus,| op ayoeny

1ond ap poddng

abals

NOILdIHOS3a

cS-8l LI ¢€S
,/-69 61 ¢€S
L/-8L LI ¢€S
18-L¥ ¢l ¢S
00-90 08 €8
G/-90 ¥ ¢€9
99-10 81 ¢€S
L1-GL 61 2ES

3031d
aa
ON

HT 1TSS 9 Xo)-jeas

(0]

~ANMON

434

‘ON

393IS NA IT19IN3ISN3
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 313AOIN 3d 'ON-HNILOVHL



‘ww ‘g = 8onod |-- ‘n-"3 seonod us
S83UUOP JUOS JUBSOdWOD 8P SUOISUBWIP S8| S8IN0L :FNDHVINTH

2ox1} abens| ap abi|

oun 91-8/€ noJog

abens| ap ab1 ]

¥/€ X 91-8/€ SIA

Inasuaose,p "9’ ap alalle,| abi

NOILdIHOS3d

L6 “1oY ap "ON J8Ae

€0-04 0¥ ¢€S
00-90 €6 €8
04-¢S 61 ¢€S
¢l-9000 I8
18-1G 61 c€9

3031d
aa
ON

//
//

~.
~

!/

ansqns eJes 10} “joy ap "ON @[qissod 159,04

I~
-

S
S~ T~
~

[0)8
00}
86
.6
16

434
aa
‘ON

fo L

91

uiel4 91/ anpusy o|jidnon
a||lepuoy

Hossay

utel4 91/ anpusy 8|jidnon
uoISIO} 8p HossaY

Jaina| np saublod

‘a0 ebens| ep aiqie,| 8p 8|quesug]

e\
NOILdIHOS3a

80-¢v 61 ¢€9
cl-61 61 618
01-20 v ¢€9
60-c¥ 61 c€S
71-€9 61 ¢€S
GG-Gl v cES
1€-¢S 61 ¢€S
1¢-0¢ ¢¥ ¢€S

3031d
aa
ON

eI L1 xe1y)

06
68
88
/8
0l

434

‘ON

3ISN3ANOL 3A IOVAIT
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 373AO 3d 'ON-HNILOVHL



ww $‘Gg = 9anod |-- "N-"3 seonod ua sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

19|d

W09 9SNapuo] ap JaUed Np a|quiasug
(injour sed au sjj@puol/UOINOq ‘Bwe]
18 9||9puoi/nodg/alinod - Juswalnas
Jajed 10 ‘eqJe ajquiasus ‘1913104 In|ou|)
uupueWw Np a|quiasug

apidey nQg swa|dnodde,q Je1osuuo)
abene| ap p10ooey

SIA

¥/€ X 91-8/€ SIA

‘50 uldl) np yoddng

ulaly noJog

ayoeny

abeheiqua np a|qen

Hossay

81041N02-8pINY

81041N02 8pINK)

‘a-n najow

np 8101102 apinb e| ap ajquasu]
'H') Unajow

np 8101402 apinb e| ap ajquasu]
"Bl v X 8/L X 8/€ dl|lapuoy

anoy

uojnog

81-91/S uojnog

‘a’0 enoy aq voddng nQg sjosuo)
‘5 0 anoy aQ Yoddng ng 8josuo)
abeAelquwe np sjquiasul]

uojnog

aleplozadeuy 81041N0D

abeAeiqus np sgublod

abiL

asnapuo} ap seig

NOILdIHOS3ad

99-G¢ €7 ¢€S

0/-8¢ 61 ¢€9
S0-¥9 ¥ c€S
86-GG | ¢€9
/c-6¢ S| c€S
¢1-9000 /18
09-¢/ 61 ¢c€S
00-S0 06 €8
19-1G 6} ¢€S
LE-1G €7 ¢€S
L.-61 OF ¢€S
,6-1€ 61 ¢€S
¥0-¢6 6} ¢€S

65-¢L 61 ¢€9

8G-¢/ 61 ¢c€S
VI-¥1 ¢l 618
90-98 8} ¢€S
cv-8v ¢l ¢€9
01-G0 00 218
G8-Lv O ¢€9
¥8-L¥ OF ¢€S
6/-/6 61 €S
G0-G0 v ¢/8
9€-96 ¢¥ ¢€S
¢l-0€ 0¥ ¢€S
06-L6 61 ¢€9
L.-¥6 6} ¢€S

3031d
aa
ON

ave
(824
S61
a6l
681
88}
asl
A4
148
124’

g€cl

ccl
6Lt
LI
9Lt
(7
ch
FLE
0.
69
89
/9
¥9
€9

43y

‘ON

Sl

¢ Xoun 91-g/¢ uojnog

uialy np seig

AN} Jnapusi-i1ejeb np Inajoslold
I X91-8/€ SIA

anusjal ap HossayY
Jnapusl-19jeb np seig
abeAelqwa np poddng

8/G X 02-¥/| SIA

uoISI0} Bp HOoSSaY

SuI8J} SOp UOISIO} Op L0SSay
9}-8/€ u1ai} noioH

ulpUBW 8p 810JIN0J-8PINK)

Br 91 X 91/€1 X gE/E | |llpuoy
alinod

G '1ed g/1-1 X 91-8/¢ uojnog
ulalj noJog

uupuew ap alnod

a||lepuoy

SIA

aJsluteyod e abi|

Inajseyed

ulal} ajjepuoy

Ina)o8)4op ap LoSssay
uoyouew ap uoyonded
Inajoayep ap Hoddng

no.o3

auediy)

juswalneds e uojnog

uupueBW Np S9)|ig € Juswa|noy
uupueWw Np Japen

aIqJe,| ap 8|qwasug
ainapadng swen

awe

(wet) wo

/0| 8@ psepuels asnakoig g swe
(wet) wo

/01 8 ainauadng asnakoigagawen
abeno

aneH aq (,g¥) WO L0} Q sweT
jun 0g-91/Z e||spuoi/uoinog
0GZ'0 X O}H# SIA

uoisuadsns ap seig

¥/€ X 81-91/G uojnog

asnapuo} ap Jayen

NOILdIHOS3a

91-90 |1 ¢/8
19-¢L 61 c€S
€v-01 1 ¢€9
91-90 00 218
¢6-06 61 ¢€9
0l-1L €Y c€S
0S-¢L 61 ¢€S
6¢-LL €l c€S
96-¢L 61 ¢€S
0l-¥8 61 c€S
00-90 06 €8
0c-Sc € ¢€S
91-€L €1 618
6.-€. 61 c€S
¢l-90 L1 ¢/8
¥€-¢0 0¥ ¢€S
€., 61 ¢€S
06-9/ 81 ¢€S
¥8-6€ LI ¢€S
16-71 €1 C€S
¥0-0€ 0¥ ¢€S
¢S-v0 LI ¢€S
9¢-0L 61 ¢€S
¥0-€5 0l ¢€S
,/G-G¢ 61 ¢€S
00-S0 89 €8
04-1/6 G1 ¢€S
6€-G9 61 ¢€S
G8-¥0 L1 ¢€S
18-¢L 8l c€S
¢L-8¢ 61 ¢€S
61-Lc c¥ c€S
¢S-Lv ¢v ¢€S

6v-Lv €1 ¢€S
G/-L6 €l cES

1/-68 €| €S
€0-0€ 61 ¢€S
8G-€9 v ¢€S
98-1G 61 ¢€S
90-S0 ¥ ¢/8
G6-v9 61 ¢€S

3031d
aa
ON

29
09
6S
YAS)
9G
i)
VA4
174
(9174
147
oY
8¢
yAY
9¢€
16>
€¢
[4>
1€
0€
6¢
/e
9¢
Gc
ve
€¢
%4
0c
61
Sl
145
€l

3ISN3ANOL 3A H31LHVD
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZ2Ed 313AOIN 3 'ON-HNILOVHL



91 g 17 Xeruew Q 2y

3dSN3ANOL 3a H31HVO

vi
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 373AO 3d 'ON-HNILOVHL




€l

ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

needeyDy  g9-6v ¥ 2ES 22l

poddng  /6-19 61 2ES 0.

811 XG0G XG'} 9|lopuoy  29-16 6} 25 69

G '1ed p|-91// uiBi no1d3  00-L0 06 €8 89
a|Ino@  /E&-L¥ 61} 2ES 29

€Xt1-91/2uonog  8¥-2020 1.8 99

anualel 8p LOSS8Y  67-86 6} 2€S ¥9

v/€ X 8L-9L/SSIA  ZL-G000 218 €9

QD uondalip ep alleg  Ly-Lv 61 2€S 29

") uonoBlIp ep alleg  Ob-Lb 61 2€S 19

L1-8/G Uley nosd3  00-0k L6 €28 09

s|lepuoy  8%-/t 6} 2ES 65

luswsainedg g uojnog  /v-/t 61 2ES 85

poddng  G9-v/ OF 2ES .S

090 X ZE9'| X 6EL" 8ll9pU0Y  /9-68 8} 2€S €5
jun 0g-zg/L N0 00-80 ¥6 €28 LS

e[ gL X PO g/c g X Pl gg/LL ollepuoy  Z1-8€ 81 618 SP
glusp Un8loes  2e-/t 61 2E€S Ge

G/ X9L-8/€SIA  21-9000 I8 82

uonoaIP 8p JuBjOA Np neadeyd ep UesU|  £G-Gb 2 2€S T
uonoauip ep uoddng  /€£-G0 ¥ 2ES 22
Ineleldepy  /g-/9 81 2€S [

uonoaIIp UOYJUBN  ¥8-/2 €F 2ES (014

anbeld  62-/t 6} 2€5 61

uonoallp 8p 8Igly  61-28 0% 2€S 91

juellas-olne n0103 00-90 ¥#S €/8 Gl

8/ L0Ssal & 8[eplodljgy ulal) 8jjepuoy  00-90 ¥0 018 !
"M 91 X b/l | X ZE/GZ 8lI8puU0YH  6%-L} 2} 2€S €l
Insugue ayooiq ep neadey)d  2e-2l 2t 265 6
G/-70€G1.U dijo 8)lspuoy  62-00 00 218 ]

"er 91 X 8/G-| X 2E/Gz 8|lopuoy  8t-LL 2} 2ES .
10INp 8gIng 8p Jelled  LE-6Y 2t 2ES 9

"@'D 8yooiq el 8p e|qwiesug  88-0€ Ot 25 S
"©"0 8yooIq Bl 8p 8jquiesuy  /8-0€ O 2€S v
neissy  89-6G 6} 2€S 2

UONOBIIP 8P JUBIOA | G-Gb 2¥ 2€5 b
NOILdIHOS3a 3031d 434

Ia 3a

ON °'ON

NOILO34HIA V1 3a IT9INISN3
62-00 817096 LINAOH 3a "ON ‘(0062008096) LAZYHZZEd 313AOIN 3 'ON-HNILOVHL



cl

L~ €1717HYSalS xel-buiesys

NOILO34HIA V1 3a IT9INISNT
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 373AO 3d 'ON-HNILOVHL



L

‘juessind snid unajow un Jed ajapo|\ 99 Jeoe|dwal ap 8|qndaosns
19 uoneis g sbbBug ‘sesnwi oyoeded ap 18 uOnEdlge) 8P SUOSIE) SBP IN0d "8JiNg,| B JNSjoW un,p SUOeLeA 18 (apnuie ‘eyupiuny
‘ainjelsodwa)) uopes||iINp SejuBIquIe SUOIHPUOD ‘Uoies]|iinp salwl| ‘(-010 ‘@ouassa e adwod ‘Inajeingied ‘JUuswassIpIod) ‘UoISSIwpe
‘quawaddeyos ‘e e al}|l}) S8410SS822E :(SAIFBHWI| UOU 8)SI|) anb s|8} ‘sinajoey ap aiquiou puelb un Jed anbijdxa,s 8ouaiayip ana) *(«dls
Ins» 8]1994 no axdu souessind) aJ91nd1ed sulydew aun JNs 9juow 1sd |1,nb s10} sun anbuosy) souessind es sed addojoAgp au 9ouassd
e Jnajow 9| anb jnad as |1 ‘sjuswadinbg sap JusWaUU0[1OUo) Ne so|gedljdde XnejuawauuoliAuS Sawd|qold ap 81quiou Np 18 SOsI|iiN JUOS
sinajow sou sa||anbsa| Jns saujyoew ap a1alleA apuelb e| ap nus} 81dwo) "dJine,| B JNSJOW UN,p SUOIIBLBA Sap 18 JUSWAaUUOI}OUOo) 8p
SUOIJIPUOD SBP 8sNed e Juawwelou ajgre} snid 819 1nad Jnajow np 8||9aJ 81niq asuessind e "uIW/1Q09E dp 8seq | Ins aouessind ap
$9]199 18 UIW/11090E 9P 8SE] B| INS S89|NJJeD JUos 9|dNod ap sinajeA sa7 *(50-200g UOISINGI) G66 LI JYS Uojas saabiliod 18 sanuslqo
919 Juo sanbuosay} seouewlopad s9| 18 (sieaulbug aAjowolny Jo A19100S) JyS Bl op (sinsjow suiad sap 91dnod np 18 aouessind g
ap [NoJed ap ainpadoid) Q6 LM 9POD NE JUBWBWIOUO0D d9nbipul }s8 80UBssa e Jnajow ap d|9polN anbeyd inod ainig souessind e

Anajow np anblogy} aouessind | JUBUIAOUOD SUOIIBWOU|

€2.€-€€2-008- 1 uonens » sbbug

:SNOSS8P-10 9I9WNUD
Inajow ap jueodlge; a1joA Jnod aiql suoydalgl ap oJownu 9|
Zawe|oal ‘Inajow ap abueyodal ap 18 99IAI8s ap sadald sap Jnod

‘ww ‘Gg = 9onod | - - 'nN-"3,p 9onod ud sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

LX9L-8/€SIAN  91-9000 I8 06
I XoungL-gL/guonog /-8l LI 2€S /8
G 1ed ¥ X 0g-91/L uonog  /e-6€ LI 2€S G8
¥/L X9L-8/€SIA  02-9090 218 ¥8
8|iny,p adednog  /8-28 2~ 2€S 28
s|inyp neAnL  9G-48 ¥ | 2€S 18
G/ X8L-9l/GSIA  90-6€ 81 2€S 6.
"g-0 neAnjjuswaddeyoy  68-G0 91 2ES L.
‘90 neAnjjueweaddeyoy  GG-66 GL €S 0L
wiof 16-€S 91 2€S 69
Insjeyo-aled /-0t £ 265 29
oun 0g-y/L N0IOF  00-+0 IS €28 Sp
91/, uiBly 8llePUOCY  00-20 #0 018 A%
nedny ep ebeues op epug  /8-¥€2L €S L€
(eveld ueuo9) sojjeouUne - ared epner  08-LL €L 2ES 62
80USSSd,p BUNPUOD  LE-L L OF 2€S 82
0SL'0XO0L#SIA  8G-€9 ¥ 2€S e
lapieis/zel sop opuBWWOD  20-GETr 2ES 02
jueinqued neadeyd  +1-20 € 2€S 81
80UBSS8,p JIONIBS9Y  08-08 £F 2€5 Gl
Insjow ap 8lnod  LL-¥S OF 2€S 2l
InNsjow np 8101N02-8pINY  0Z-€Y 61 2ES 6
XNSIUBIIS  €2-26 ¥ 2ES 2
(unajow np juedLIqe)
np s9991d so| Zapuewwo))
(£628¢Y) SO-¥LG1-222.0¥
9|9pOIN op 'ON-sbbug najoy - — — — — — L
NOILdIHOS3a 3031d 434
3a 3a
ON °'ON

dN3LON
62-00 817096 LINAOH 3a "ON ‘(0062008096) LAZYHZZEd 313AOIN 3 'ON-HNILOVHL



ol

€/ |Aog-sq xaj-auibus

S3TT13ONILI-THVd
411Lv1I71NJVv4 LINJNdIND3

/

6¢

LS\@

.8 ¢ ~l2

dN3LON
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 373AO 3d 'ON-HNILOVHL



wuw ‘Gz = 8onod |-- ‘N-"3 seonod us sesu
-uop uos juesodwod ap suoisuswIp so| saol :JNOHVYINTY

swabueyo a| pJoooey

al|lapuoy

G '1ed| X ¢|-91// uojnog
Inapua|-19jen

090 X LE9'L X €6L" 8|I8pUCY

¥/€ X 8L-91/G SIA

yoddng

voddng

anuajal ap HossayY

voddng

8|inoQ

"Bl 91 X 8/G-1 X gg/G¢ 9llspuoy
uaipJeb ap yueid||aq ap |0S |ap anun,
YueJd||eq 8p |0s 8p sHuUN7
abeAeiqus,p |0s ap auun,| abi
al|epuoy

anusjal ap [eneds snid

uojnog

ulew e ujaJy a| 18|QJuoD

[eneds snjd axy

wewabueyo s| Jipuog

sIne|0 ap o|buly ap Juswabueyo o] Jawly
a.qJe,p a|quiasus ap Juswabueyo a7
No.o9,p 89ssnod

a[eljuad Juswaledy,| 8 8104IN0D-8PINY)
uswuoels Np ulal4

629’ N0JO9,p 89SSN0d

abeAelqug,| ‘IN0jal 9| ‘LoSSaY
anusajal ap aould

/€ X g/1 enpusay a|idnob Js|buidg

.| @nualal ap Lossay

Z/L X 8L-91/G SIA

¥/€ X 81-91/G SIA

81-91/G noiog

2zc anes oa|buli} ep Lossay

voddng

Z/E X y/L SIA

G '1ed g|-9|/g uojnog

a|0suo0n

aigJe,p 99|quiasse,p afepad ap ulal) 8p 8|QJu0D
aHun,| ‘8101109-A

uoisua} ap aljnod

91-8/¢ N0Jo7

are|d alnod ap uoisua)l ap ainod €1
uojnog

aepad e| JoAed ‘@inpaAno)

oJsed g ‘uiely 9] ‘a|buliL

nesuue,

ulal} o) ‘e|buly e

uoinog

816ul ap wswsabuey)

uleJ} 9| ‘Hossay

Br 91 X91/€1L X ZE/E L dllepuoy

90 911D

(‘uoissiwsuesy

np jueodlqge} np sedaid S8| zepuewwo))
(¥ 1280%) Y9 biowny ‘sixesuel

NOILdIHOS3a

0S-1€ I¥ 2€9
96-¢S 0¥ ¢€S9
91-/08. 1.8
/8-¢L 0¥ ¢€S
19-68 81 ¢€S9
c¢l-so6v 18
¥9-G1 0¥ ¢€9
61-€€ 0¥ €S
/8-1€ 0¥ ¢€9
L€-19 61 C€S
cl-¢9 61 c€s
8¥-L1 ¢l ¢€S
81-€¥ 61 €S
L1-€¥ 61 ¢€S
€c-EV 61 ¢€S
0l-c€ €l 618
lc-€v 61 €S
¢c90 L1 ¢/8
¥0-G1 ¥¥ 2€S
/G-0L €1 ¢€S
9G¥/, 61 C€S
¥1-¢9 61 ¢€S
6€-98 0¥ €9
68-¢L 61 ¢€S
0€-¥€ I¥ 2€9
1G-¢S 0¥ ¢€9
¥9-16 ¢¥ ¢€9
60-25 0l ¢€S
¥8-¥6 91 ¢€S
¢l-¥0 20 9.8
88-L ¢ ¢€S
80-G0 67 LI8
¢l-G000 /18
00-S0 06 €28
cv-LS v 2€S
61-90 ¥¥ ¢€S
ceve vl ¢eg
0%-G0 6V .8
6¢-€l ¥ 2€S
00-¢9 61 ¢€S
69-60 €1 ¢€9
9¢-€v 61 ¢€S
00-90 06 €28
/2-€v 61 ¢€S
71-90 L1 2/8
¢l-8v ¢l ¢€S
¢c-LL 6l cES
10-00 00 ¢I8
90-8€ 0¥ ¢€9
Gv-80 ¥ ¢€9
09-9/ 61 ¢€S
8/-9€ ¥ ¢€S
91-€1 €1 618
€8-GE ¢l ¢€9

6.¢
€€¢
cee
L€C
(0574
lcc
9¢e
Gce
|44
9l¢
4%
S0¢
06}
681
88l
/81
98l
a8l
81
€8l
8.1
91
741
VLl
0L}
/91
991
191
09}
6S1
Gl
94
gcl
91l
66
08
iZA
€L
0.
79
99
cs
LS
0S
6%
cv
Ge
€e
6¢
€¢
44
Ll
Sl

IN3JNNIVHLINT
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 313AOIN 3 'ON-HNILOVHL



gl 8l Jepudy 9pM xer-enup

IN3INN|VHLNS
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEad 373AOW 3d 'ON-HNILOVHL



ww t'Gg = 8onod |-- *N-"J seonod us seguuop
JU0s Juesodwod ap suolsuswWIp s8] 'seInol :INDHVINIYH

‘50 Yasu|

uoyonog

8/€ X 02-¥/} SIA

oun g1-91/G noJo7
[eneds snjd sooyo-aied
Jlowus} 8| J8IN0|D
yoddng

abiL

¥/€ X 81-91/G uojnog
‘9’9 adnp

‘gD ednp

neauued

81-91/G noio3

‘a'n uesu

¥/€ X 8L-91/G SIA
¥/L-1 X oun g1-91/G uojnog
plog ap neajge] np Jnalaju|
9|I’nod

sisseyn

9|Iinod

8/G X ¥2-0} SIA

aleld x1010

yoddng

SIA

eingJe) aQ a119ua
¥/€ X 91-8/€ SIA
Inaosjleq

yoddng

asse} ap dueud|
10de9 uIssno)

0G2'0 X O}L# SIA

SIA

obejene,q aieg
81-91/G noJo3]

9l

¥/€ X 81-91/G SIA
Inajow 8| Janbe|d
‘a-o ajueT
alpueen

‘D0 9ljhus

10den

pliog ap nesjqel

NOILdIHOS3ad

19-¢8 8 ¢€S
18-/¢ €7 ¢€S
90-¥0 09 ZI8
00-S0 €6 €8
6¢-19 0¥ ¢€S
19-1G 61 ¢€S
G6-€9 61 ¢c€S
/9-16 0¥ ¢€S
c-G09. v/8
8v-Lv ¢V ¢€9
Ly-L¥ ¢v ¢€S
6.-Gv v ¢€9
00-S0 06 €48
00-99 v ¢€9
¢l-G0 00 .18
0c¢-S0 ¢S v.8
/G-0€ 6} c€S
96-Lv OF €S
€9-09 ¥ c€S
/2-¢S 61 ¢€S
9/-20 OF ¢€S
€v-¢€ 61 ¢€9
9¢-89 6} ¢€S
ce-ve vl ¢€9
¢/-0¢ I ¢c€S
¢1-9000 18
GE-G6 61 c€S
10-8L 0¥ ¢€S
0€-16 0¥ c€S
Lg-6v 81 €S
8G-€9 ¥ c€S
80-S0 6¥ .18
08-cc I c€S
00-S0 89 €/8
c6-Gl v¥ c€S
¢1-G090 /18
€G-¢/ v¥ c€S
18-66 81 €S
8/-/¢ € ¢€S
¢8-66 81 ¢€9
V/.-1¢ €V ¢€S
¥€-89 ¥ ¢€S

3031d
aa
ON

16¢
68¢
/8¢
9€¢
Gec
8¢¢
8l¢
Ll¢c
€le
90¢
S0¢
96}
V61
161
68}
€81
a8l
181
08}
LL)
9Ll
Gl
S9l
a9l
191
6G1
cst
LGl
8El
A
oct
89
8G
cs
A
9¢
13
14
8l
Gl
14
S

43y
aa
‘ON

SILNIFONI/SISSYHO

62-00 817096 LINAOH 3a "ON ‘(0062008096) LAZYHZ2Ed 313AOIN 3 'ON-HNILOVHL



€1 bsny-a)jo” xa1-sIsseyo

S3LNITONI/SISSYHO
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEad 373AOW 3d 'ON-HNILOVHL



ww $‘Gg = 9anod |-- ‘N-"3 seonod ud seguuop
Ju0s Juesodwod ap suoisuswip S9|'seinNol :INOHVINIY

"Bl 91 X 8/L X 2€/6 8|lepuoy
P/€ X 02-¥/} SIA

S0J 3|NPOW 9SIaAU|

0Z X¥1-0l SIA

sieuley

yoddng

ajueywiiep a|id el 8inpUsAnN0)
Jnaydnuaiu|

aleyd np ueIn0o ap oslid
abewn|je,p sajqed sap sieuleH
whr g/l X 81L-91/S SIA
9ploud|oS

aulog ap ainPaAnoD

Z/k X 02-¥/} SIA

sisseyo “ub| ssauteH

saJeyd sep Jnaydniiaiul
auleyd/210

abewn|ie p Jnajoejuo)
Jnaydnualu]

assew ap a|ge)

oun 0g-t/} noJo3

alqisny

alsneq 8p 8|qed

alisieq op 8|qed

961 | ,u 8nodwy

[2G 1t oone saseyd

$8p JUBIN0D 8p sasud sap sleuseH
ossalid abe|jinosan ap Jnaydnuslu|
aleneq ap oeg

¥/€ X oun Og-v/1 uojnog
auepedg

NOILdIHOS3a

91-v1 60 618
¢l-v0 /9 /18
¥€-81 61 ¢€S
0¥-G¢ 61 ¢€S
G1-99 61 ¢c€S
0/-¢0 61 ¢€S
G6-€S € ¢€S
¢0-8L 61 ¢€9
cv-cS L1 ¢€S
9/-¢v 61 ¢€S
cl-G090 /18
,0-G¢ 61 ¢€S
€9-Gl €1 ¢S
80-¥0 ¢ LI8
86-0} OF ¢€S
¢l-L0 L1 ¢€9
GE-61 ¥ cES
0G-€€ 61 ¢€S
Gv-Gl OY c€S
L6-¥SG | ¢€S
00-¥0 1S €/8
8G-1G LI ¢€S
¥6-8¢ LV ¢€S
€G6-¢0 O ¢€9
¢S-1¥ 00 c€S

6G-2E 8} ¢€S
8€-19 LI ¢€S
16-¥9 8| ¢€S
¢l-v09. v.8
G9-v€ 91 ¢€S

303Id
3a
ON

00}
66
v6
€6
c6
L6
06
/8
6.
L.
qS
(9274
cv
874
ov
7€
€¢
0¢
6¢
8¢
/e
9¢
14
e
44

34
9l
8
4
I

43y
aa
‘ON

3NOIYLO313
62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 313AOIN 3 'ON-HNILOVHL



uondo,| saJnay,p Jnajeoipul,| 99AY

“eol

uondo,| 8II0JNX8 AZ| 08AY

4-sioL
3ANOIH10313

7

62-00 817096 LINAOH 3a "ON ‘(0062008096) LACYHZZEd 373AOW 3d 'ON-HNILOVHL

N



€

(4.LOD YA TdNODDV)
"3DV18Y0 NA INFWANNOILONOA NOg ANFLOANNOD B ATV
— 3743HNSSY HNOd JOV1d NJ  SIPWeH pioq op neajquL Steuer] sisseu) v 7S + a[Eovaawaa
S3ASINTH 3413 INJAIOA STT13 e z
SHNILO3NNOD ‘37300 NA NII1FHINI,1HNOd P— e+l lw+g | SHOHVIN
—O— S$33A3INT 313 INO S3F10S!I O g ly+g | FovAnTy
S3ONId S377S :anoHVINaY % T ’i’%?fé@
S319IAONY-NON 3
SRy $3370SI SIONId
o «SLIV4,  LINDHIO | NOILISOd
== IOVINNTIV.A HN3LOVINOD

STAUVH

YHION

(NI07 NV STHIINNTNIN/L 009E ® NW V' ¥ SLIOA bi \
\j JONVHO |

3aoid

371INA0Hd V 39VHIV103.d 30 3WALSAS 31

NNYE
FHIINNT ANILANYEFILNI

OO+
NIW/L 009€ ® S3HIJNY S 30 'V'O! |

(odinb3 15)
3aJONZ10S 3ON3Ss3.a
13HHV.d INVOHO

(/L 009€ ® DO dINY €) IDHYHO

(IHONVHE3A LS3 I9HYHO 3d INILSAS
) 30 INILSAS NA INIWIAN3H

37) IN/L009€ @ "NIN YO SLTOA 82

(411v11N0V4)
110INXd

“NNINIXYIN NOS YHANITLLY

JONVTIIHE V1 ‘34T 1300V 1S3

"NILOW 1 ANVND ‘YHISSIvE
SIHVHJ S3d IONVT1IHE
v11INT VY NV "HNILOW

HION

3HONV8

JHIVHOH
o O unarawos Na 3SS3LIA v13d NOILLONOS
N3 VHIDNVHO SIHVHA
(IYANITAIO 378NOA ¥ SHNILOW (H11¥LINOVH) S3a IDNY11IHE V1 ONOA
sanune s3ionoa & F— ENIEIkEREETEENEN]
A o S N (1 N S— 30HNOS HdOHd BN
30 35N1H3AN0 [ IOVNNTIV | .3d IN3SOdSIA SFHYH ST
. 314311v4E V1 NS SIHONYHY
3413.0 N3 NV TVIO3dS
HNILYNHI1TV.A INTLSAS NN.a
e ‘ 3dINOT 1S3 °NILOVHL IHLIOA
sreweq
: sisseyD) : z INOYVINIYH
' HN3LOINNOO LNVLINOHIO-LHNOD | %
I | §
I O \b | &
| I A A N B N |
| ANHLOANNOD |
! NOILLDNOCS 1
| T
I @
| |
| —ij
| (3dNDO0 NON) o < o P @
I 3v3Isna HnEIJ.dnHHEIJ.NIl > wION AN
I HION Ad
! T HION
L g S N |
| |
| |
| | HION
! SHIAIH SNVA Svd !
: 3L0NE3d SHIATY | wioN
| |
777777777777777777 dn 31vaad
Sido NI3Hd IOVAVHENIT
M Foo oo ~
(3LNVH 3va3d) HION | I
B ! !
= —— —0O 1O
O 1 O w | !
! . ! 1 |
: i : —O | O—
F‘Q QH T |

3HONVE

|

|

I (A1Lv1INOV4)

HION : : 3749I1SN4 JHLINIHIJNY
dN3"dvIN3Iad : %noa C@)m
’ AAONIOS 3143 1vg

o1 1]1fo
- +

4-LLHOS

VINIHOS

62-00 817096 LINAOH 3a "ON ‘(0062008096) LAZYHZZEd 313AOIN 3 'ON-HNILOVHL



S, ALLNYHYD
T, S2INYNOOTYO3a
S, S —
S, SNEANOL Y1 30 T5YAS
G | e e e e e SN3ANOL 30 HALHYD
T, NOLLOZHIG Y1 30 T1ENSNS
R, HNILON
g e e e e INSWINIVHLNS
e e e S3LNIZONT/SISSYHO
S, I
e ——

S3d3I1VIN 3ad 319V1L

9091d e| 8p uonduose .
9031d B| 8p 0JoWnNN .
.(0062008Y096) LACrHZ2ad, - 313AOW NA OYINNN .

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS sluswaublasual s8| sinolnoy zauuop ‘ebueyoal ap sadsld sep zepuewwod SNOA anbsioT

-oBols 8] sSnossap ‘a|ie,| NS BISANOJ} 8S }INpoid NP 8jopoW 8p 0JsWNU 7
Jal|noied 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4juoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnoA anb ajopow 9| Juawaloexs Jajuasaidal sed juaanad au
suoinjelisn|I se -abueyoal ap sed91d S9| JopuBWWOD 8P UI0Sa( B 3||19/|I puenb Jnajoell np S8ayd
-e1op op so9291d sep uoneoIIudpI,P SUsAow S8| D9AB JUBID 9| JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



"N'3 XNy INILdII
HS 21'80°20

wooosdueinod-mmm :gam aps aljou za)isIA

‘NOILVSITILNA 3d SHOT J11dNJ3S 3A S3LLIANNT S3A SHNOrNo.l Z3140d

"‘9}IN29S B8P SUONINJISU| 10 SJUBWASSH 4SN013d 3d HN3AL1IOV4HL

-19Ay S99 sed zasi| au SNOA IS 19}|NSaJ Ud

juannad sasnalIgs SaINSSa|q Sa '9NINIIS
ap suooNJIsSu| S9| 19 SJUBWASSIMIBAY S|

SN0} ZAAINS [anuey 3| Juswasnaubios zasi

‘INJNISSILYIAAVY @ :E—IEGOW
d9O9NVHO34 3d S303id S3d -|\HnNV|N

Oldd ubjnod

Svd Z313r 3N ANVLHOdNNI T3NNVIN




